



I'm not robot



Continue

Atrial flutter guidelines esc

Atrial fibrillation (AF), the most common persistent heart rhythm disorder, increases in prevalence as the population ages. Although it is often associated with heart disease, AF occurs in many patients without detectable disease. Haemodynamic impairment and thromboembolic events result in significant morbidity, mortality and cost. Accordingly, the American College of Cardiology (ACC), the American Heart Association (AHA), and the European Society of Cardiology (ESC) created a committee of experts to establish guidelines for the management of this arrhythmia. The committee consisted of 8 members representing the ACC and AHA, 4 representing the ESC, 1 from the North American Society of Pacing and Electrophysiology (NASPE), and a representative of the Johns Hopkins University Evidence-Based Practice Center representing agencies for health research and quality reports on atrial fibrillation in the elderly. This document was reviewed by 3 official reviewers nominated by the ACC, 3 nominated by the AHA, and 3 nominated by the ESC, as well as the ACC Clinical Electrophysiology Committee, the AHA ECG and Arrhythmia Committee, NASPE, and 25 reviewers nominated by the Writing Committee. The document has been approved for publication by acc, aha and esc managing authorities and officially approved by NASPE. These guidelines will be reviewed annually by the Working Party and will be considered up-to-date if the Working Party does not revise or withdraw them from distribution. The Committee carried out a comprehensive review of the literature from 1980 to June 2000 on AF using the following databases: PubMed/Medline, EMBASE, Cochrane Library (including Cochrane Database of Systematic Reviews and Cochrane Controlled Trials Registry) and Best Evidence. The search was limited to English resources and human subjects.

I. Definition
A. Atrial fibrillation AF is a supraventricular tachyarrhythmia characterized by uncoordinated atrial activation with subsequent deterioration of the mechanical functioning of the atria. On an electrocardiogram (ECG), AF is described by replacing consistent P waves with rapid oscillations or fibrillation waves, which differ in size, shape and timing, associated with irregular, often rapid ventricular response, when the atrioventricular (AV) conduction is intact (1). The ventricular response to AF depends on the electrophysiological properties of the AV node, the level of the vagal and the sympathetic tone and action of drugs (2). Regular RR intervals are possible in the presence of an AV block or interference by ventricular or connecting tachycardia. Fast, irregular, persistent, wide-QRS-complex tachycardia strongly indicates AF with guidance through the accessory path or AF with the substrate of the bundle-branch block. Extremely fast rates (more than 200 bpm) indicate the presence of runaway accessories.
B. Related Arrhythmias AF can be isolated or associated with other arrhythmias, often atrial flutter or atrial tachycardia. flutter may occur during treatment with antiarrhythmic agents prescribed to prevent repeated AF. Flutter atea is more organized than AF, with a saw-tooth pattern of regular atea activation called flutter (f) waves on the ECG, especially visible in leads II, III, and aVF. Untreated, ateam speed usually ranges from 240 to 320 beats per minute (bpm), with f waves reversed in ECG leads II, III, and aVF and upright in lead V1. The right atrium activation wave (RA) can be reversed, resulting in f waves that are upright in leads II, III and aVF and inverted in lead V1. The two-to-one AV block is common, producing a ventricular frequency of 120 to 160 bpm. Flutter atms can degenerate into AF, AF can initiate atea flutter, or ECG pattern can alternate between atea flutter and AF, reflecting changing atea activation. Other atrial tachycardia, as well as AV reentrant tachycardia and AV nodule reentrant tachycardia, can also trigger AF. In other tachycardia ates, P waves are easily identifiable and are separated by an isoelectric baseline for 1 or more ECG conductors. Morphology of P waves can help locate the origin of the atine tachycardia. The unique type of atrial tachycardia comes from the pulmonary veins (3), is usually faster than 250 bpm, and often degenerates into AF. Intracardiac mapping can help distinguish different atrial arrhythmias.

III. The AF classification has a heterogeneous clinical presentation that occurs in the presence or absence of detectable heart disease or associated symptoms. For example, the term solitary AF has been variously defined. The prognosis in terms of thromboembolism and mortality is most benign when applied to young individuals (under 60 years of age) without clinical or echocardiographic evidence of cardiopulmonary disease (4). These patients have a favorable prognosis with regard to thromboembolism and mortality. However, due to ageing or the development of cardiac abnormalities, patients move over time from the solitary category of AF, and the risk of thromboembolism and mortality increases. Lone AF differs from idiopathic AF, which means uncertainty about its origin regardless of the patient's age or associated cardiovascular pathology. By convention, the term nonvalvular AF is limited to cases when rhythm disorders occur in the absence of rheumatic mitral stenosis or prosthetic heart valve. The classification scheme recommended in this document represents a consensus based on a desire for simplicity and clinical relevance. The clinician should distinguish the first detected episode of AF, whether symptomatic or limited, in the knowledge that there may be uncertainty as to the duration of the episode and previous undetected episodes (Fig. 1). If the patient has had 2 or more episodes, AF is considered recurrent. After completion, the recurrent AF is marked as paroxysmal and, at permanent, permanent. In the latter case, pharmacological therapy or electrical cardioversion does not change the labelling. Persistent AF can be either the first presentation or the culmination of recurring episodes of paroxysmal AF. Persistent AF includes cases of long-term AF (eg, greater than 1 year) in which cardioversion has not been indicated or attempted, usually leading to permanent AF (Fig. 1). The terminology defined in the preceding paragraph applies to AF episodes that last more than 30 seconds and that are not related to a reversible cause. AF secondary to an accelerating condition, such as acute myocardial infarction, cardiac surgery, myocarditis, hyperthyroidism or acute lung disease, is considered separately. In these settings, treatment of the underlying disorder in parallel with the treatment of an episode of AF usually eliminates arrhythmia. Figure 1. Patterns of atrial fibrillation. 1, episodes that usually last less than or equal to 7 days (most less than 24 h); 2, usually more than 7 days; 3, cardioversion has failed or not tried; and 4, either paroxysmal or persistent AF may be recurrent.

IV. Epidemiology and Prognosis
AF is the most common clinically significant cardiac arrhythmia. In one series, AF accounted for 34.5% of patients hospitalized with heart rhythm disorders (5). It is estimated that 2.2 million Americans have paroxysmal or persistent AF (6).
A. The prevalence of AF is estimated at 0.4% of the total population, increasing with age (7). AF is less common in childhood except after heart surgery. It occurs in less than 1% of those under 60 years of age, but in more than 6% of over-80s (8-10 years of age) (Figure 2). Age-adjusted prevalence is higher in men (10.11). Blacks have less than half the age-adjusted risk of developing AF, which is seen in white (12). The rate of solitary AF was less than 12% of all AF cases in some series (4,10,13,14), but more than 30% in others (15,16). The prevalence of AF increases with the severity of congestive heart failure (HF) or valve heart disease. Figure 2. Prevalence of AF in 2 American epidemiological studies. Framingham presents Framingham Heart Study (9); CHS, Cardiovascular Health Study (10).
B. Prognosis Miss of ischemic stroke in patients with non-ref averages 5% per year, which is 2 to 7 times the rate in people without AF (8,9,15,17-19) (Fig. 3). Patients with AF (20) experience one in 6 strokes. Including transient ischemic attacks and clinically silent vascular brains detected radiographically, the rate of cerebral ischemia accompanying nonvalvular AF exceeds 7% per year (21-25). In the Framingham Heart Study, patients with rheumatic heart disease and AF had a 17-fold increased risk of stroke compared to age-appropriate controls (26), and the risk that could be assigned was 5 times higher than in patients with non-reticular AF (9). Among patients with AF from general procedures in France was the ALFA study (Etude en Activité Libérale sur le Fibrillation Auriculaire) 2.4% of thromboembolism incidence averaged 8.6 months of follow-up (15). The annual risk of stroke caused by AF increased from 1.5% in participants in the Framingham study aged 50 to 59 years to 23.5% in those aged 80 to 89 years (9). Overall mortality is approximately double in patients with AF compared to patients in normal sinus rhythm and is associated with the severity of underlying heart disease (8,11,18) (Figure 3). Figure 3. Relative risk of stroke and mortality in Patients with AF compared to patients without AF. The source data are from Framingham heart study (11), regional heart study (8), whitehall study (8) and manitoba study (18).
v. pathophysiological mechanisms
a. Atea factors
1. Pathology of atrium in patients with AF
The atrium of patients with persistent AF display structural abnormalities beyond those caused by underlying heart disease (27). Patches of fibrosis with juxtaposition of normal and sick atms may represent inhomogeneity of at-at-at-house refractory (28,29). Fibrosis or fat infiltration can also affect the sinus node and may be a reaction to inflammatory or degenerative processes that are difficult to detect. The role of inflammation in AF pathogenesis has not yet been evaluated, but histological changes consistent with myocarditis have been reported in 66% of biopsy samples in patients with solitary AF (29). Infiltration of the attic myocardium can occur in amyloidosis, sarcoidosis and hemochromatosis. Atria hypertrophy has been described as the main and sometimes the only histological feature (28). Progressive dilation of the atria has been demonstrated in patients with AF (30) and, like hypertrophy, may be either the cause or result of persistent af.2. AFTheories mechanisms of the AF mechanism include 2 main processes: increased automaticity in 1 or several rapidly depolarizing bearings and reentry involving 1 or more circuits (31,32). Rapid burning of atrial foci found in 1 or more excellent pulmonary veins may initiate AF in sensitive patients (3,33). Outbreaks also occur in RA and rarely in superior vena cava or coronary sinus (3,33,34). Focal origin seems to be more important in paroxysmal AF than in persistent AF. Ablation of these foci can be therapeutic (3). The multiwave hypothesis as an AF reentrant mechanism was advanced by Moe and colleagues (31,35), who suggested that fractionation of wave fronts as it spreads through the atrium leads to self-sustaining daughter ripples. The number of ripples present at any moment depends on the refraction period, weight and speed of the line in different parts of the atrium. Although the activation patterns underlying ACEN's irregular electrical activity have traditionally been described as disordered or accidental, recent evidence has emerged that AF is spatially organized. Based on map studies of patients undergoing surgery (WPW), 3 patterns of induced AF (36) have been identified. Type I AF includes one wave of queue propagation over RA. Type II AF includes 1 or 2 wave fronts, and type III AF is characterized by several activation waves that spread in different directions. Finally, a better understanding of electrophysiological mechanisms will lead to the development of effective preventive measures (37).
B. AV Conduction
1. The general aspects of the AV node are usually a factor that limits the lead during AF. The compact AV node is located in front of the Koch triangle (38), surrounded by transient cells. There seem to be 2 distinct entrances of the atms to the AV node, posteriorly through crista terminalis and the front through the inter-room bulkhead. Studies on rabbit AV nodule preparations show that during AF, the propagation of impulses through the AV node into its bundle depends in part on the relative timing of the antenal and posterior septic activation inputs to the AV node (39). Other factors that affect the conduction through the AV node are its internal conduction and refractivity, hidden conduction and autonomic tone.
2. AV conduction in WPW syndrome
Relevant pathways are muscle connections between the atrium and the ventricle, which have the ability to perform quickly. Guiding through the accessory path during AF can result in a very fast ventricular reaction, which can be fatal (2,40). Drugs such as digitalis, calcium channel antagonists and beta-blockers, which are usually administered to slow conduction through an AV node during AF, do not block the wiring through the accessory pathway and can even increase wiring, leading to hypotension or cardiac arrest (41). Patients who develop AF with a rapid ventricular response associated with hemodynamic instability resulting from guiding through the accessory pathway should undergo immediate electrical cardioversion. In the absence of haemodynamic instability or preexcited ventricular response of intravenous prokaaid and ibutilid, drugs of choice to achieve pharmacological cardioversion or block the conduction through the path of accessories.C. Myocardial and hemodynamic consequences of AF
during AF, 3 factors can affect hemodynamic function: loss of synchronous attic mechanical activity, irregular ventricular response and inappropriately fast heart rate. A significant decrease in cardiac output can occur with loss of attic contraction, especially in patients with diastolic ventricular filling disorder, hypertension, mitral stenosis, hypertrophic cardiomyopathy (HCM) or restrictive cardiomyopathy. Changing RR intervals during AF can also lead to hemodynamic damage. The consistently fast speed of the atria may adversely affect the mechanical functioning of the atria (tachycardia-induced cardiomyopathy) (2,42). Such changes in atrial tissue may explain the delayed recovery of atrial contractility in patients after cardioversion to the sinus rhythm. Permanently increased (130 beats per m or higher in one study) (43) may cause dilated ventricular cardiomyopathy (2,43-46). It is critically important to recognize tachycardia-induced cardiomyopathy, since control of ventricular velocity can lead to a partial or even complete reversal of the myopathic process. In fact, HF can be the initial manifestation of AF. Various hypotheses have been proposed that explain cardiomyopathy mediated by tachycardia, which include myocardial energy depletion, ischemia, calcium regulation abnormalities, and remodeling, but the actual mechanisms responsible for this disorder are still unclear (47).
D. Thromboembolism
Although ischemic stroke and systemic arterial occlusion in AF are generally attributed to left atrial embolism (LA), pathogenesis of thromboembolism is complex (48). Up to 25% of af-related strokes can be caused by internal cerebrovascular disease, other cardiac sources of embolism, or atherotic pathology in the proximal aorta (49,50). Approximately half of elderly patients with AF have chronic hypertension (the main risk factor for cerebrovascular disease) (19) and approximately 12% harbor cervical carotid artery stenosis. However, carotid atherosclerosis is not significantly more common in stroke patients than in patients without AF and is probably a relatively small contributing factor (51).
1. Pathophysiology of Thrombus Formation
Thrombus associated with AF arises most often in the addition of LA (LAA). This cannot be reliably examined by precordial (transthoracic) echocardiography (52), while transesophageal Doppler echocardiography provides a sensitive and specific method for assessing LAA function (53) and for detecting tromrical material. Laa flow rates are reduced due to loss of organized mechanical contraction during AF (54,55). This reduced flow substrate within LAA has been associated with spontaneous echo contrast, thrombus formation and embolic events (56-62). LAA flow rates are lower in patients with ateam flutter than what is usually seen with a normal sinus rhythm, but are higher than those with AF. Whether this represents a slightly lower prevalence of LAA thrombus and possibly a lower rate of thromboembolism associated with attic flutter is uncertain. In patients with AF, independent predictors of spontaneous echo contrast include LA size, LAA flow rate (56,63), left ventricular dysfunction (LV), fibrinogen level (62), hematocrit (61,62), and aortic atherosclerosis (61,62,64,65). This phenomenon may be an echocardiographic replacement for regional coagulopathy and, in the case of dense, clinical value for identifying patients with AF with a high risk of thromboembolism (64), but its usefulness for future stratification of the risk of thromboembolism beyond what has been achieved by clinical trials has not been established. Although conventional clinical treatment is based on the assumption that thrombus formation requires the continuation of AF for approximately 48 hours, thrombus echocardiography (TEE) at shorter intervals (66,67). Contrary to the prevailing view that systemic anticoagulation for 4 weeks leads to adherence to the endocardium and laa thrombus organization, TEE studies have verified the disappearance of thrombus in the majority of patients (68). Similar observations defined the transient nature of LAA dysfunction in the conversion of AF, which provides a mechanical justification for anticoagulation for several weeks before and after successful cardioversion.
2. Clinical implications
Th because the pathophysiology of thromboembolism in patients with AF is uncertain, the mechanisms that connect risk factors with ischemic stroke in AF are also incompletely defined. The strong link between hypertension and stroke in AF is likely mediated primarily by an embolism that comes from LAA (49), but hypertension also increases the risk of non-cardiac stroke in AF (49,69). Hypertension in patients with AF is associated with reduced LAA flow rate and spontaneous echo contrast, which predisposes the patient to thrombus formation (63,64,70). Ventricular diastolic dysfunction can be the basis of the effect of hypertension on LA dynamics (71,72). The effect of advancing age to increase the risk of stroke in AF is multifactorial. In patients with AF, aging is associated with LA enlargement, reduced LAA flow rate, and spontaneous echo contrast, each predisposed to the formation of an LA thrombus (30,63,64). In addition, age is a risk factor for atherosclerosis, including complex aortic arch plaque, and is associated with stroke independently of AF (65). Lv systolic dysfunction predicts ischemic stroke in patients with AF who do not receive antithrombotic therapy (73-76).
VI. Related conditions, clinical manifestations, and quality of life
A. CA uses and associated conditions
1. Acute causes of AFAF may be related to acute, temporary causes, including alcohol intake, surgery, electric shock, myocarditis, pulmonary embolism, other lung diseases and hyperthyroidism. Successful treatment of the underlying condition can eliminate AF. AF is an early postoperative complication of myocardial infarction and cardiac or

cardioversion (224). Anticoagulation is recommended 3 to 4 weeks before and after cardioversion in patients with AF of unknown duration or in patients with AF of unknown duration or in patients who lasted more than 48 hours. Although LA thrombus and systemic embolism have been documented in patients with a shorter duration of AF, the need for anticoagulation in these patients is less clear. If acute AF creates hemodynamic instability, immediate cardioversion should not be delayed, but first intravenous heparin or low molecular weight heparin should be administered. Protection against late embolism may require the continuation of anticoagulation; The duration of anticoagulation after the procedure depends on the likelihood that the af will be repeated and on the internal risk of thromboembolism of the patient. IX. Proposed management strategiesA. Overview of algorithms for the treatment of patients with AFManagement of patients with AF requires knowledge of its presentation pattern (paroxysmal, persistent, or permanent) and decisions to restore and maintain sinus rhythm, control of ventricular speed and anticoagulation. These problems are addressed in different management algorithms for each AF.1 presentation. Newly discovered or first episode AF (Fig. 9)96It is not always clear whether the initial presentation of AF is actually the first episode of the patient, especially in patients with minimal or no symptoms of dysrhythmia, so both are considered together. In patients who have self-limited episodes of paroxysmal AF, antiarrhythmic drugs to prevent recurrence are usually unnecessary if AF is associated with severe symptoms associated with hypotension, myocardial ischemia, or HF. Whether these individuals require long-term or even short-term anticoagulation is unclear, and the decision must be individual for each patient based on the internal risk of thromboembolism. Figure 9. Pharmacological treatment of patients with newly discovered AF. AF indicates atrial fibrillation; HF, heart failure. In patients with persistent AF, one option is to accept progression to permanent AF, with an emphasis on antithrombotic therapy and control of ventricular frequency. While it might seem reasonable to make at least 1 attempt to restore the sinus rhythm, it is not in the best interests of all patients. An example is an elderly man without risk factors for thromboembolism, in whom asymptomatic AF is discovered during routine examination, and control of ventricular velocity is easily achieved. Here, the potential toxicity of antiarrhythmic drugs may outweigh the benefits of restoring the sinus rhythm. If it is decided to try to restore and maintain the sinus rhythm, anticoagulation and speed control are important before cardioversion. Although long-term antiarrhythmic therapy may not be needed to prevent repeated AF after cardioversion, short-term treatment may be beneficial. In patients with AF longer than 3 months, early recurrence is early after cardioversion. Antiarrhythmic drugs can be started before cardioversion (after adequate anticoagulation) in such cases to reduce the likelihood of recurrence, and the duration of drug therapy would be short (e.g. 1 month)2. Recurrent paroxysmal AF (Fig. 10 and 11) Figure 10. Pharmacological treatment of patients with recurrent paroxysmal AF. * See Figure 11 for the proposed medicines. Figure 11. Antiarrhythmic drug therapy to maintain sinus rhythm in patients with recurrent paroxysmal or persistent atrial fibrillation. Drugs are listed alphabetically and not in order of proposed use. * For adrenergic atrial fibrillation, beta-blockers or sotalol are the initial medications of choice. †Cond non-pharmacological options to maintain the sinus rhythm if the drug fails. HF indicates heart failure; CAD, coronary artery disease; and LVH, left ventricular hypertrophy. In patients who experience short or minimally symptomatic recurrence of paroxysmal AF, it is reasonable to avoid antiarrhythmic drugs, but unpleasant symptoms generally require suppressive antiarrhythmic treatment. Speed control and thromboembolism prevention are appropriate in both situations. Several different antiarrhythmic drugs may be effective for each patient and selection is therefore based primarily on safety. For people with no or minimal structural heart disease, flecainid, propafenone, and sotalol is recommended as an initial antiarrhythmic therapy because they are generally well tolerated and are essentially devoid of extracardiac organ toxicity. When one or the other of these drugs is ineffective or is associated with side effects, then the second or third line of choice include amiodo aaron, disopyramide, procainamide, and quinidine, which have greater potential for side effects. For some patients, a non-pharmacological approach is appropriate, which should be considered before starting treatment with amio aaron. On some occasions, a consistent initiator factor can be found. Disopyramide or flecainid can be used in cases of vagally mediated AF, while beta-blockers or sotalol is designed as an initial remedy for adrenergically induced AF. Many patients with organic heart disease can be widely divided into those with HF, CAD, or hypertension, although other types of heart disease may also be associated with AF. In patients with HF, safety data support the selection of amiodarone or dofetilide to maintain a sinus rhythm. Patients with coronary artery disease often require beta-blocker medications. Then sotalol, a drug with beta-blocking activity and primary antiarrhythmic effectiveness, is considered the first if the patient does not have HF. Amiodo aaron and dofetilide are considered secondary substances in this situation. The clinician may consider disopyramide, prokaidin, or quinone on an individual basis. In patients with HYPERTENSION without LVH, drugs such as flecainid and propafenone, which do not extend repolarization and QT interval, can offer a safety advantage and are recommended first. If these substances either prove ineffective or produce side effects, then amiodo aaron, dofetilide and sotalol are appropriate secondary options. Disopyramide, procainamide and quinone are considered third-line substances in this situation. Hypertrophied myocardium is prone to proarrhythmic toxicity and development of torsade de pointes type ventricular tachycardia. Amio aaron is proposed as the first line of treatment in patients with LVH (wall thickness greater than or equal to 1.4 cm) based on its relative safety compared to several other substances. Since neither ECG nor echocardiography always detects LVH, as defined by measuring the weight of the myocardium, doctors face a conundrum. The selection of antiarrhythmic drugs for patients with a history of hypertension is compounded by the lack of prospective controlled studies comparing the safety and efficacy of drug therapy for AF. The lack of data from randomized studies of antiarrhythmic drugs for the treatment of patients with AF generally applies to all patient groups. The drug selection algorithm presented here has therefore been developed as a consensus of experts and is particularly under review as further evidence emerges in this area.10.3. Recurrent persistent AF (Fig. 11 and 12)Patients with minimal symptoms who have undergone at least 1 attempt to restore sinus rhythm may remain in AF with treatment for speed control and thromboembolism prevention. Alternatively, those with symptoms prefer a sinus rhythm should be treated with an antiarrhythmic agent (in addition to drugs for speed control and anticoagulation) over cardioversion. The choice of antiarrhythmic drug should be based on the same algorithm used in patients with recurrent paroxysmal AF.4. Permanent AF (Fig. 12)9Permanent AF is a designation for cases where the sinus rhythm cannot be maintained after cardioversion of AF or when the patient and doctor have decided to allow AF to continue without further efforts to restore the sinus rhythm. It is important to maintain control over ventricular velocity and to use antithrombotic therapy, as noted elsewhere in this document, for all patients in this category. Figure 12. Pharmacological treatment of patients with recurrent persistent or permanent AF. *See Fig. Start drug therapy before cardioversion to reduce the likelihood of premature recurrence of AF. Table 16135.

Recommendations for pharmacological cardioversion AF less than or equal to 7 days duration ** Drug ** Route of administrationDuction of recommendationsReferencesDrugs are listed alphabetically within each category of recommendations and the level of evidence.**Doses of drugs used in these studies may not be the same as those recommended by 3 or manufacturers. Substances proven to be effectiveDofetilideOrallA133. 225-229AmiodaroneOral or intravenousA133. 225-229FlecainideOral or intravenousA8-90, 92, 230-235IbutilidetravenousA1236-24Propafenol or intravenousA90, 93, 94, 230, 233, 242-252AmiodaroneOral or intravenousA92, 96, 124, 234, 251, 253-260Quinidinib88, 90, 91, 93, 242, 256, 257, 261, 2625er active or incompletely studied substancesProcainamidetravenousIbC237, 238, 263DigoxinOral or intravenousA93, 233, 244, 259, 264-267SotalolOral or intravenousS11A29, 261, 262, 266, 268Pausti 116135. Recommendations for pharmacological cardioversion AF More than 7 days Duration** Drug ** Route of administrationType of recommendationsReferences* Drugs are listed alphabetically in each category of recommendations and the level of evidence.**The dosages of drugs used in these studies may not be the same as those recommended in Table 3 or manufacturers. Substances proven to be effectiveDofetilideOrallA133. 225-229AmiodaroneOral or intravenousA92, 96, 124, 234, 251, 253-260IbutilidetravenousA236-241FlecainideOrallB88-90, 92, 230-235Propafenol or intravenousIbB90, 93, 94, 230, 233, 235, 242-252QuinidinOrallB88, 90, 91, 93, 242, 256, 257, 261, 2625universe or incompletely studied substancesProcainamidetravenousIbC237, 238, 263SotalolOral or intravenousA 239, 261, 262, 266, 268DigoxinOral or intravenousIc93, 233, 244, 259, 264-267Table 126135. Recommended doses Drugs proven effective for pharmacological cardioversion of atrial fibrillationSociating*Route of administrationDosage**Potential side effectsReferencesGI indicates gastrointestinal; IV, intravenous; bid, twice a day.*Medicines are sorted alphabetically.**The doses shown in the table may differ from those recommended by manufacturers.†In appropriate data are available on which specific recommendations for the use of one load regimen over another are based for patients with coronary artery disease or impaired left ventricle function, and these drugs should be used with caution or not at all in these patients.‡The use of quinone load to achieve pharmacological conversion of atrial fibrillation is a controversial and safer method available with the alternative substances listed in the table. Quinidine should be used with caution. AmiodaroneOrallpatient: 1.2-1.8 g per day in a divided dose up to 10 g in total, then 200-400 mg daily maintenance or 30 mg/kg as a single doseHypotension, bradycardia, ct extension, torsade de pointes (rare), GI agitation, constipation, flebitis (IV)92, 96, 124, 234, 251, 253-260Patient: 600-800 mg daily divided dose up to a total of 10 g, then 200-400 mg daily maintenance therapyIntravenous/orals7- mg/kg over 30-60 min then 1.2-1.8 g daily continuous IV or in divided oral doses up to 10 g in total, then 200-400 mg daily maintenanceDofetilideOralCreatinine clearance (mL/min)Dose (mcg BID)Extension QT, torsade de pointes; adjust the dose for kidney function, body size and age133. 225-229Deaths than 60,50040-60 25020-40 125 than 20 contraindicatedFlecainideOral200-300 mg IVHypotension, fast flutter 88-90, 92, 230-235Intravenous1.5-3.0 mg per kg over 10-20 min†Ibutilidetravenous1.0 mg over 10 min; repeat 1 mg if necessary ExtensionQT, torsade de pointes236-241PropafenolOral450-600 mgHypotension, fast atrium flutter90, 93, 94, 230, 233, 242-252Intravenous1.5-2.0 mg per kg over 10-20 min†KinkinOral70-1.5 g in divided doses over 6-12 h, usually with speed-slowing drug extension, torsade de pointes, GI agitation, hypotension88, 90, 91, 93, 242, 256, 257, 261, 262Table 136135. Recommendations for the use of pharmacological agents to control the rate of ventricular responses to atrial fibrillationAssociating*Route of administrationA of recommendationsA level of evidence*Doses of drugs used in these studies may not be the same as those recommended by manufacturers.†In appropriate data are available on which specific recommendations for the use of one load regimen over another are based for patients with coronary artery disease or impaired left ventricle function, and these drugs should be used with caution or not at all in these patients.‡The use of quinone load to achieve pharmacological conversion of atrial fibrillation is a controversial and safer method available with the alternative substances listed in the table. Quinidine should be used with caution. AmiodaroneOrallpatient: 1.2-1.8 g per day in a divided dose up to 10 g in total, then 200-400 mg daily maintenance or 30 mg/kg as a single doseHypotension, bradycardia, ct extension, torsade de pointes (rare), GI agitation, constipation, flebitis (IV)92, 96, 124, 234, 251, 253-260Patient: 600-800 mg daily divided dose up to a total of 10 g, then 200-400 mg daily maintenance therapyIntravenous/orals7- mg/kg over 30-60 min then 1.2-1.8 g daily continuous IV or in divided oral doses up to 10 g in total, then 200-400 mg daily maintenanceDofetilideOralCreatinine clearance (mL/min)Dose (mcg BID)Extension QT, torsade de pointes; adjust the dose for kidney function, body size and age133. 225-229Deaths than 60,50040-60 25020-40 125 than 20 contraindicatedFlecainideOral200-300 mg IVHypotension, fast flutter 88-90, 92, 230-235Intravenous1.5-3.0 mg per kg over 10-20 min†Ibutilidetravenous1.0 mg over 10 min; repeat 1 mg if necessary ExtensionQT, torsade de pointes236-241PropafenolOral450-600 mgHypotension, fast atrium flutter90, 93, 94, 230, 233, 242-252Intravenous1.5-2.0 mg per kg over 10-20 min†KinkinOral70-1.5 g in divided doses over 6-12 h, usually with speed-slowing drug extension, torsade de pointes, GI agitation, hypotension88, 90, 91, 93, 242, 256, 257, 261, 262Table 136135. Recommendations for the use of pharmacological agents to control the rate of ventricular responses to atrial fibrillationAssociating*Route of administrationA of recommendationsA level of evidence*Doses of drugs used in these studies may not be the same as those recommended by manufacturers.†In appropriate data are available on which specific recommendations for the use of one load regimen over another are based for patients with coronary artery disease or impaired left ventricle function, and these drugs should be used with caution or not at all in these patients.‡The use of quinone load to achieve pharmacological conversion of atrial fibrillation is a controversial and safer method available with the alternative substances listed in the table. Quinidine should be used with caution. AmiodaroneOrallpatient: 1.2-1.8 g per day in a divided dose up to 10 g in total, then 200-400 mg daily maintenance or 30 mg/kg as a single doseHypotension, bradycardia, ct extension, torsade de pointes (rare), GI agitation, constipation, flebitis (IV)92, 96, 124, 234, 251, 253-260Patient: 600-800 mg daily divided dose up to a total of 10 g, then 200-400 mg daily maintenance therapyIntravenous/orals7- mg/kg over 30-60 min then 1.2-1.8 g daily continuous IV or in divided oral doses up to 10 g in total, then 200-400 mg daily maintenanceDofetilideOralCreatinine clearance (mL/min)Dose (mcg BID)Extension QT, torsade de pointes; adjust the dose for kidney function, body size and age133. 225-229Deaths than 60,50040-60 25020-40 125 than 20 contraindicatedFlecainideOral200-300 mg IVHypotension, fast flutter 88-90, 92, 230-235Intravenous1.5-3.0 mg per kg over 10-20 min†Ibutilidetravenous1.0 mg over 10 min; repeat 1 mg if necessary ExtensionQT, torsade de pointes236-241PropafenolOral450-600 mgHypotension, fast atrium flutter90, 93, 94, 230, 233, 242-252Intravenous1.5-2.0 mg per kg over 10-20 min†KinkinOral70-1.5 g in divided doses over 6-12 h, usually with speed-slowing drug extension, torsade de pointes, GI agitation, hypotension88, 90, 91, 93, 242, 256, 257, 261, 262Table 136135. Recommendations for the use of pharmacological agents to control the rate of ventricular responses to atrial fibrillationAssociating*Route of administrationA of recommendationsA level of evidence*Doses of drugs used in these studies may not be the same as those recommended by manufacturers.†In appropriate data are available on which specific recommendations for the use of one load regimen over another are based for patients with coronary artery disease or impaired left ventricle function, and these drugs should be used with caution or not at all in these patients.‡The use of quinone load to achieve pharmacological conversion of atrial fibrillation is a controversial and safer method available with the alternative substances listed in the table. Quinidine should be used with caution. AmiodaroneOrallpatient: 1.2-1.8 g per day in a divided dose up to 10 g in total, then 200-400 mg daily maintenance or 30 mg/kg as a single doseHypotension, bradycardia, ct extension, torsade de pointes (rare), GI agitation, constipation, flebitis (IV)92, 96, 124, 234, 251, 253-260Patient: 600-800 mg daily divided dose up to a total of 10 g, then 200-400 mg daily maintenance therapyIntravenous/orals7- mg/kg over 30-60 min then 1.2-1.8 g daily continuous IV or in divided oral doses up to 10 g in total, then 200-400 mg daily maintenanceDofetilideOralCreatinine clearance (mL/min)Dose (mcg BID)Extension QT, torsade de pointes; adjust the dose for kidney function, body size and age133. 225-229Deaths than 60,50040-60 25020-40 125 than 20 contraindicatedFlecainideOral200-300 mg IVHypotension, fast flutter 88-90, 92, 230-235Intravenous1.5-3.0 mg per kg over 10-20 min†Ibutilidetravenous1.0 mg over 10 min; repeat 1 mg if necessary ExtensionQT, torsade de pointes236-241PropafenolOral450-600 mgHypotension, fast atrium flutter90, 93, 94, 230, 233, 242-252Intravenous1.5-2.0 mg per kg over 10-20 min†KinkinOral70-1.5 g in divided doses over 6-12 h, usually with speed-slowing drug extension, torsade de pointes, GI agitation, hypotension88, 90, 91, 93, 242, 256, 257, 261, 262Table 136135. Recommendations for the use of pharmacological agents to control the rate of ventricular responses to atrial fibrillationAssociating*Route of administrationA of recommendationsA level of evidence*Doses of drugs used in these studies may not be the same as those recommended by manufacturers.†In appropriate data are available on which specific recommendations for the use of one load regimen over another are based for patients with coronary artery disease or impaired left ventricle function, and these drugs should be used with caution or not at all in these patients.‡The use of quinone load to achieve pharmacological conversion of atrial fibrillation is a controversial and safer method available with the alternative substances listed in the table. Quinidine should be used with caution. AmiodaroneOrallpatient: 1.2-1.8 g per day in a divided dose up to 10 g in total, then 200-400 mg daily maintenance or 30 mg/kg as a single doseHypotension, bradycardia, ct extension, torsade de pointes (rare), GI agitation, constipation, flebitis (IV)92, 96, 124, 234, 251, 253-260Patient: 600-800 mg daily divided dose up to a total of 10 g, then 200-400 mg daily maintenance therapyIntravenous/orals7- mg/kg over 30-60 min then 1.2-1.8 g daily continuous IV or in divided oral doses up to 10 g in total, then 200-400 mg daily maintenanceDofetilideOralCreatinine clearance (mL/min)Dose (mcg BID)Extension QT, torsade de pointes; adjust the dose for kidney function, body size and age133. 225-229Deaths than 60,50040-60 25020-40 125 than 20 contraindicatedFlecainideOral200-300 mg IVHypotension, fast flutter 88-90, 92, 230-235Intravenous1.5-3.0 mg per kg over 10-20 min†Ibutilidetravenous1.0 mg over 10 min; repeat 1 mg if necessary ExtensionQT, torsade de pointes236-241PropafenolOral450-600 mgHypotension, fast atrium flutter90, 93, 94, 230, 233, 242-252Intravenous1.5-2.0 mg per kg over 10-20 min†KinkinOral70-1.5 g in divided doses over 6-12 h, usually with speed-slowing drug extension, torsade de pointes, GI agitation, hypotension88, 90, 91, 93, 242, 256, 257, 261, 262Table 136135. Recommendations for the use of pharmacological agents to control the rate of ventricular responses to atrial fibrillationAssociating*Route of administrationA of recommendationsA level of evidence*Doses of drugs used in these studies may not be the same as those recommended by manufacturers.†In appropriate data are available on which specific recommendations for the use of one load regimen over another are based for patients with coronary artery disease or impaired left ventricle function, and these drugs should be used with caution or not at all in these patients.‡The use of quinone load to achieve pharmacological conversion of atrial fibrillation is a controversial and safer method available with the alternative substances listed in the table. Quinidine should be used with caution. AmiodaroneOrallpatient: 1.2-1.8 g per day in a divided dose up to 10 g in total, then 200-400 mg daily maintenance or 30 mg/kg as a single doseHypotension, bradycardia, ct extension, torsade de pointes (rare), GI agitation, constipation, flebitis (IV)92, 96, 124, 234, 251, 253-260Patient: 600-800 mg daily divided dose up to a total of 10 g, then 200-400 mg daily maintenance therapyIntravenous/orals7- mg/kg over 30-60 min then 1.2-1.8 g daily continuous IV or in divided oral doses up to 10 g in total, then 200-400 mg daily maintenanceDofetilideOralCreatinine clearance (mL/min)Dose (mcg BID)Extension QT, torsade de pointes; adjust the dose for kidney function, body size and age133. 225-229Deaths than 60,50040-60 25020-40 125 than 20 contraindicatedFlecainideOral200-300 mg IVHypotension, fast flutter 88-90, 92, 230-235Intravenous1.5-3.0 mg per kg over 10-20 min†Ibutilidetravenous1.0 mg over 10 min; repeat 1 mg if necessary ExtensionQT, torsade de pointes236-241PropafenolOral450-600 mgHypotension, fast atrium flutter90, 93, 94, 230, 233, 242-252Intravenous1.5-2.0 mg per kg over 10-20 min†KinkinOral70-1.5 g in divided doses over 6-12 h, usually with speed-slowing drug extension, torsade de pointes, GI agitation, hypotension88, 90, 91, 93, 242, 256, 257, 261, 262Table 136135. Recommendations for the use of pharmacological agents to control the rate of ventricular responses to atrial fibrillationAssociating*Route of administrationA of recommendationsA level of evidence*Doses of drugs used in these studies may not be the same as those recommended by manufacturers.†In appropriate data are available on which specific recommendations for the use of one load regimen over another are based for patients with coronary artery disease or impaired left ventricle function, and these drugs should be used with caution or not at all in these patients.‡The use of quinone load to achieve pharmacological conversion of atrial fibrillation is a controversial and safer method available with the alternative substances listed in the table. Quinidine should be used with caution. AmiodaroneOrallpatient: 1.2-1.8 g per day in a divided dose up to 10 g in total, then 200-400 mg daily maintenance or 30 mg/kg as a single doseHypotension, bradycardia, ct extension, torsade de pointes (rare), GI agitation, constipation, flebitis (IV)92, 96, 124, 234, 251, 253-260Patient: 600-800 mg daily divided dose up to a total of 10 g, then 200-400 mg daily maintenance therapyIntravenous/orals7- mg/kg over 30-60 min then 1.2-1.8 g daily continuous IV or in divided oral doses up to 10 g in total, then 200-400 mg daily maintenanceDofetilideOralCreatinine clearance (mL/min)Dose (mcg BID)Extension QT, torsade de pointes; adjust the dose for kidney function, body size and age133. 225-229Deaths than 60,50040-60 25020-40 125 than 20 contraindicatedFlecainideOral200-300 mg IVHypotension, fast flutter 88-90, 92, 230-235Intravenous1.5-3.0 mg per kg over 10-20 min†Ibutilidetravenous1.0 mg over 10 min; repeat 1 mg if necessary ExtensionQT, torsade de pointes236-241PropafenolOral450-600 mgHypotension, fast atrium flutter90, 93, 94, 230, 233, 242-252Intravenous1.5-2.0 mg per kg over 10-20 min†KinkinOral70-1.5 g in divided doses over 6-12 h, usually with speed-slowing drug extension, torsade de pointes, GI agitation, hypotension88, 90, 91, 93, 242, 256, 257, 261, 262Table 136135. Recommendations for the use of pharmacological agents to control the rate of ventricular responses to atrial fibrillationAssociating*Route of administrationA of recommendationsA level of evidence*Doses of drugs used in these studies may not be the same as those recommended by manufacturers.†In appropriate data are available on which specific recommendations for the use of one load regimen over another are based for patients with coronary artery disease or impaired left ventricle function, and these drugs should be used with caution or not at all in these patients.‡The use of quinone load to achieve pharmacological conversion of atrial fibrillation is a controversial and safer method available with the alternative substances listed in the table. Quinidine should be used with caution. AmiodaroneOrallpatient: 1.2-1.8 g per day in a divided dose up to 10 g in total, then 200-400 mg daily maintenance or 30 mg/kg as a single doseHypotension, bradycardia, ct extension, torsade de pointes (rare), GI agitation, constipation, flebitis (IV)92, 96, 124, 234, 251, 253-260Patient: 600-800 mg daily divided dose up to a total of 10 g, then 200-400 mg daily maintenance therapyIntravenous/orals7- mg/kg over 30-60 min then 1.2-1.8 g daily continuous IV or in divided oral doses up to 10 g in total, then 200-400 mg daily maintenanceDofetilideOralCreatinine clearance (mL/min)Dose (mcg BID)Extension QT, torsade de pointes; adjust the dose for kidney function, body size and age133. 225-229Deaths than 60,50040-60 25020-40 125 than 20 contraindicatedFlecainideOral200-300 mg IVHypotension, fast flutter 88-90, 92, 230-235Intravenous1.5-3.0 mg per kg over 10-20 min†Ibutilidetravenous1.0 mg over 10 min; repeat 1 mg if necessary ExtensionQT, torsade de pointes236-241PropafenolOral450-600 mgHypotension, fast atrium flutter90, 93, 94, 230, 233, 242-252Intravenous1.5-2.0 mg per kg over 10-20 min†KinkinOral70-1.5 g in divided doses over 6-12 h, usually with speed-slowing drug extension, torsade de pointes, GI agitation, hypotension88, 90, 91, 93, 242, 256, 257, 261, 262Table 136135. Recommendations for the use of pharmacological agents to control the rate of ventricular responses to atrial fibrillationAssociating*Route of administrationA of recommendationsA level of evidence*Doses of drugs used in these studies may not be the same as those recommended by manufacturers.†In appropriate data are available on which specific recommendations for the use of one load regimen over another are based for patients with coronary artery disease or impaired left ventricle function, and these drugs should be used with caution or not at all in these patients.‡The use of quinone load to achieve pharmacological conversion of atrial fibrillation is a controversial and safer method available with the alternative substances listed in the table. Quinidine should be used with caution. AmiodaroneOrallpatient: 1.2-1.8 g per day in a divided dose up to 10 g in total, then 200-400 mg daily maintenance or 30 mg/kg as a single doseHypotension, bradycardia, ct extension, torsade de pointes (rare), GI agitation, constipation, flebitis (IV)92, 96, 124, 234, 251, 253-260Patient: 600-800 mg daily divided dose up to a total of 10 g, then 200-400 mg daily maintenance therapyIntravenous/orals7- mg/kg over 30-60 min then 1.2-1.8 g daily continuous IV or in divided oral doses up to 10 g in total, then 200-400 mg daily maintenanceDofetilideOralCreatinine clearance (mL/min)Dose (mcg BID)Extension QT, torsade de pointes; adjust the dose for kidney function, body size and age133. 225-229Deaths than 60,50040-60 25020-40 125 than 20 contraindicatedFlecainideOral200-300 mg IVHypotension, fast flutter 88-90, 92, 230-235Intravenous1.5-3.0 mg per kg over 10-20 min†Ibutilidetravenous1.0 mg over 10 min; repeat 1 mg if necessary ExtensionQT, torsade de pointes236-241PropafenolOral450-600 mgHypotension, fast atrium flutter90, 93, 94, 230, 233, 242-252Intravenous1.5-2.0 mg per kg over 10-20 min†KinkinOral70-1.5 g in divided doses over 6-12 h, usually with speed-slowing drug extension, torsade de pointes, GI agitation, hypotension88, 90, 91, 93, 242, 256, 257, 261, 262Table 136135. Recommendations for the use of pharmacological agents to control the rate of ventricular responses to atrial fibrillationAssociating*Route of administrationA of recommendationsA level of evidence*Doses of drugs used in these studies may not be the same as those recommended by manufacturers.†In appropriate data are available on which specific recommendations for the use of one load regimen over another are based for patients with coronary artery disease or impaired left ventricle function, and these drugs should be used with caution or not at all in these patients.‡The use of quinone load to achieve pharmacological conversion of atrial fibrillation is a controversial and safer method available with the alternative substances listed in the table. Quinidine should be used with caution. AmiodaroneOrallpatient: 1.2-1.8 g per day in a divided dose up to 10 g in total, then 200-400 mg daily maintenance or 30 mg/kg as a single doseHypotension, bradycardia, ct extension, torsade de pointes (rare), GI agitation, constipation, flebitis (IV)92, 96, 124, 234, 251, 253-260Patient: 600-800 mg daily divided dose up to a total of 10 g, then 200-400 mg daily maintenance therapyIntravenous/orals7- mg/kg over 30-60 min then 1.2-1.8 g daily continuous IV or in divided oral doses up to 10 g in total, then 200-400 mg daily maintenanceDofetilideOralCreatinine clearance (mL/min)Dose (mcg BID)Extension QT, torsade de pointes; adjust the dose for kidney function, body size and age133. 225-229Deaths than 60,50040-60 25020-40 125 than 20 contraindicatedFlecainideOral200-300 mg IVHypotension, fast flutter 88-90, 92, 230-235Intravenous1.5-3.0 mg per kg over 10-20 min†Ibutilidetravenous1.0 mg over 10 min; repeat 1 mg if necessary ExtensionQT, torsade de pointes236-241PropafenolOral450-600 mgHypotension, fast atrium flutter90, 93, 94, 230, 233, 242-252Intravenous1.5-2.0 mg per kg over 10-20 min†KinkinOral70-1.5 g in divided doses over 6-12 h, usually with speed-slowing drug extension, torsade de pointes, GI agitation, hypotension88, 90, 91, 93, 242, 256, 257, 261, 262Table 136135. Recommendations for the use of pharmacological agents to control the rate of ventricular responses to atrial fibrillationAssociating*Route of administrationA of recommendationsA level of evidence*Doses of drugs used in these studies may not be the same as those recommended by manufacturers.†In appropriate data are available on which specific recommendations for the use of one load regimen over another are based for patients with coronary artery disease or impaired left ventricle function, and these drugs should be used with caution or not at all in these patients.‡The use of quinone load to achieve pharmacological conversion of atrial fibrillation is a controversial and safer method available with the alternative substances listed in the table. Quinidine should be used with caution. AmiodaroneOrallpatient: 1.2-1.8 g per day in a divided dose up to 10 g in total, then 200-400 mg daily maintenance or 30 mg/kg as a single doseHypotension, bradycardia, ct extension, torsade de pointes (rare), GI agitation, constipation, flebitis (IV)92, 96, 124, 234, 251, 253-260Patient: 600-800 mg daily divided dose up to a total of 10 g, then 200-400 mg daily maintenance therapyIntravenous/orals7- mg/kg over 30-60 min then 1.2-1.8 g daily continuous IV or in divided oral doses up to 10 g in total, then 200-400 mg daily maintenanceDofetilideOralCreatinine clearance (mL/min)Dose (mcg BID)Extension QT, torsade de pointes; adjust the dose for kidney function, body size and age133. 225-229Deaths than 60,50040-60 25020-40 125 than 20 contraindicatedFlecainideOral200-300 mg IVHypotension, fast flutter 88-90, 92, 230-235Intravenous1.5-3.0 mg per kg over 10-20 min†Ibutilidetravenous1.0 mg over 10 min; repeat 1 mg if necessary ExtensionQT, torsade de pointes236-241PropafenolOral450-600 mgHypotension, fast atrium flutter90, 93, 94, 230, 233, 242-252Intravenous1.5-2.0 mg per kg over 10-20 min†KinkinOral70-1.5 g in divided doses over 6-12 h, usually with speed-slowing drug extension, torsade de pointes, GI agitation, hypotension88, 90, 91, 93, 242, 256, 257, 261, 262Table 136135. Recommendations for the use of pharmacological agents to control the rate of ventricular responses to atrial fibrillationAssociating*Route of administrationA of recommendationsA level of evidence*Doses of drugs used in these studies may not be the same as those recommended by manufacturers.†In appropriate data are available on which specific recommendations for the use of one load regimen over another are based for patients with coronary artery disease or impaired left ventricle function, and these drugs should be used with caution or not at all in these patients.‡The use of quinone load to achieve pharmacological conversion of atrial fibrillation is a controversial and safer method available with the alternative substances listed in the table. Quinidine should be used with caution. AmiodaroneOrallpatient: 1.2-1.8 g per day in a divided dose up to 10 g in total, then 200-400 mg daily maintenance or 30 mg/kg as a single doseHypotension, bradycardia, ct extension, torsade de pointes (rare), GI agitation, constipation, flebitis (IV)92, 96, 124, 234, 251, 253-260Patient: 600-800 mg daily divided dose up to a total of 10 g, then 200-400 mg daily maintenance therapyIntravenous/orals7- mg/kg over 30-60 min then 1.2-1.8 g daily continuous IV or in divided oral doses up to 10 g in total, then 200-400 mg daily maintenanceDofetilideOralCreatinine clearance (mL/min)Dose (mcg BID)Extension QT, torsade de pointes; adjust the dose for kidney function, body size and age133. 225-229Deaths than 60,50040-60 25020-40 125 than 20 contraindicatedFlecainideOral200-300 mg IVHypotension, fast flutter 88-90, 92, 230-235Intravenous1.5-3.0 mg per kg over 10-20 min†Ibutilidetravenous1.0 mg over 10 min; repeat 1 mg if necessary ExtensionQT, torsade de pointes236-241PropafenolOral450-600 mgHypotension, fast atrium flutter90, 93, 94, 230, 233, 242-252Intravenous1.5-2.0 mg per kg over 10-20 min†KinkinOral70-1.5 g in divided doses over 6-12 h, usually with speed-slowing drug extension, torsade de pointes, GI agitation, hypotension88, 90, 91, 93, 242, 256, 257, 261, 262Table 136135. Recommendations for the use of pharmacological agents to control the rate of ventricular responses to atrial fibrillationAssociating*Route of administrationA of recommendationsA level of evidence*Doses of drugs used in these studies may not be the same as those recommended by manufacturers.†In appropriate data are available on which specific recommendations for the use of one load regimen over another are based for patients with coronary artery disease or impaired left ventricle function, and these drugs should be used with caution or not at all in these patients.‡The use of quinone load to achieve pharmacological conversion of atrial fibrillation is a controversial and safer method available with the alternative substances listed in the table. Quinidine should be used with caution. AmiodaroneOrallpatient: 1.2-1.8 g per day in a divided dose up to 10 g in total, then 200-400 mg daily maintenance or 30 mg/kg as a single doseHypotension, bradycardia, ct extension, torsade de pointes (rare), GI agitation, constipation, flebitis (IV)92, 96, 124, 234, 251, 253-260Patient: 600-800 mg daily divided dose up to a total of 10 g, then 200-400 mg daily maintenance therapyIntravenous/orals7- mg/kg over 30-60 min then 1.2-1.8 g daily continuous IV or in divided oral doses up to 10 g in total, then 200-400 mg daily maintenanceDofetilideOralCreatinine clearance (mL/min)Dose (mcg BID)Extension QT, torsade de pointes; adjust the dose for kidney function, body size and age133. 225-229Deaths than 60,50040-60 25020-40 125 than 20 contraindicatedFlecainideOral200-300 mg IVHypotension, fast flutter 88-90, 92, 230-235Intravenous1.5-3.0 mg per kg over 10-20 min†Ibutilidetravenous1.0 mg over 10 min; repeat 1 mg if necessary ExtensionQT, torsade de pointes236-241PropafenolOral450-600 mgHypotension, fast atrium flutter90, 93, 94, 230, 233, 242-252Intravenous1.5-2.0 mg per kg over 10-20 min†KinkinOral70-1.5 g in divided doses over 6-12 h, usually with speed-slowing drug extension, torsade de pointes, GI agitation, hypotension88, 90, 91, 93, 242, 256, 257, 261, 262Table 136135. Recommendations for the use of pharmacological agents to control the rate of ventricular responses to atrial fibrillationAssociating*Route of administrationA of recommendationsA level of evidence*Doses of drugs used in these studies may not be the same as those recommended by manufacturers.†In appropriate data are available on which specific recommendations for the use of one load regimen over another are based for patients with coronary artery disease or impaired left ventricle function, and these drugs should be used with caution or not at all in these patients.‡The use of quinone load to achieve pharmacological conversion of atrial fibrillation is a controversial and safer method available with the alternative substances listed in the table. Quinidine should be used with caution. AmiodaroneOrallpatient: 1.2-1.8 g per day in a divided dose up to 10 g in total, then 200-400 mg daily maintenance or 30 mg/kg as a single doseHypotension, bradycardia, ct extension, torsade de pointes (rare), GI agitation, constipation, flebitis (IV)92, 96, 124, 234, 251, 253-260Patient: 600-800 mg daily divided dose up to a total of 10 g, then 200-400 mg daily maintenance therapyIntravenous/orals7- mg/kg over 30-60 min then 1.2-1.8 g daily continuous IV or in divided oral doses up to 10 g in total, then 200-400 mg daily maintenanceDofetilideOralCreatinine clearance (mL/min)Dose (mcg BID)Extension QT, torsade de pointes; adjust the dose for kidney function, body size and age133. 225-229Deaths than 60,50040-60 25020-40 125 than 20 contraindicatedFlecainideOral200-300 mg IVHypotension, fast flutter 88-90, 92, 230-235Intravenous1.5-3.0 mg per kg over 10-20 min†Ibutilidetravenous1.0 mg over 10 min; repeat 1 mg if necessary ExtensionQT, torsade de pointes236-241PropafenolOral450-600 mgHypotension, fast atrium flutter90, 93, 94, 230, 233, 242-252Intravenous

JL, Gilbert EM, Alpert BL, et al. Prevention of symptomatic recurrences of atrial paroxysmal fibrillation in patients who initially tolerated antiarrhythmic therapy. Multicenter, double-blind, crossover study of flecainide and placebo with transthep̄onic monitoring. *Flecainid Supraventricular tachycardia study group. Circulation.* 1989; 80: 1557-70. [CrossrefMedlineGoogle Scholar113](#) Clementy J, Dulhose MN, Laiter C, Denjoy I, Dos SP. Flecainid acetate in the prevention of paroxysmal atrial fibrillation: a nine-month follow-up of more than 500 patients. *Im J Cardiol.* 1992; 70: 44A-9A. [CrossrefMedlineGoogle Scholar114](#) Suttorp MJ, Kingma JH, Koomen EM, van't HA, Tijssen JG, Lie KI. Recurrence of paroxysmal atrial fibrillation or flutter after successful cardioversion in patients with normal left ventricular function. *Im J Cardiol.* 1993; 71: 710-3. [CrossrefMedlineGoogle Scholar115](#) Simons GR, Eisenstein EL, Shaw LJ, Mark DB, Pritchett EL. The cost-effectiveness of hospitalization is the initiation of antiarrhythmic therapy for supraventricular tachycardia. *Im J Cardiol.* 1997; 80: 1551-7. [CrossrefMedlineGoogle Scholar116](#) Goethals P, Debruyne P, Saffarian M, Drug-induced Brugad syndrome. *Acta Cardiol.* 1998; 53: 157-60. [MedlineGoogle Scholar117](#) Matana A, Goldner V, Stanic K, Mavric Z, Zaputovic L, Matana Z. Unmasking the effect of propafenone on the hidden form of the Brugada phenomenon. *Crossing Clin Electrophysiol.* 2000; 23: 416-8. [CrossrefMedlineGoogle Scholar118](#) Feld GK. Atrial fibrillation. Is there safe and highly effective pharmacological treatment? [editorial; comment]. *Circulation.* 1990; 82: 2248-50. [CrossrefMedlineGogle Scholar119](#) London F, Howell M. Flutter at the atte: 1 to 1 lead during quinidine and digitalis treatment. *Am Heart J.* 1954; 48: 152-6. [CrossrefMedlineGoogle Scholar120](#) Leitch JW, Klein GJ, Yee R, Murdoch C. Prognostic value of electrophysiological testing in asymptomatic patients with Wolff-Parkinson-White pattern [published erratum appears in *circulation* 1991 Mar;83(3): 1124]. *Circulation.* 1990; 82: 1718-23. [CrossrefMedlineGoogle Scholar121](#) Robertson CE, Miller HC. Extreme tachycardia complicates the use of disopyramide in ateam flutter. *Br Heart J.* 1980; 44: 602-3. [CrossrefMedlineGoogle Scholar122](#) Crijs HJ, Van Gelder IC, Lie KI. Supraventricular tachycardia mimicking ventricular tachycardia during treatment with flekineid. *Im J Cardiol.* 1988; 62: 123-3. [CrossrefMedlineGoogle Scholar123](#) Gosselin AT, Crijs HJ, Van Gelder IC, Hillige H, Wiesfeld AC, Lie KI. Low doses of amiodarone to maintain sinus rhythm after cardioversion of atrial fibrillation or flutter. *Yama.* 1992; 267: 3289-93. [CrossrefMedlineGoogle Scholar124](#) Opolski G, Stanislawska J, Gorecki A, Swiecicka G, Torbicki A, Kraska T. Amiodarone in restoration and maintenance of sinus rhythm in patients with chronic atrium fibrillation after unsuccessful direct current cardioverzi. *Clin Cardiol.* 1997; 20: 337-40. [CrossrefMedlineGoogle Scholar125](#) Timmermans C, Rodriguez LM, Ayers GM, Lambert H, Smeets J, Wellens HJ. Effect of electrode length on atrial defibrillation thresholds. *J Cardiovascular electrophysiol.* 1998; 9: 582-7. [CrossrefMedlineGoogle Scholar126](#) Tieleman RG, Van Gelder IC, Crijs HJ, et al. Early recurrence of atrial fibrillation after electric cardioversion: the result of fibrillation induced electrical reconstruction of the atrium? *J Am Coll Cardiol.* 1998; 31: 167-73. [CrossrefMedlineGoogle Scholar127](#) Rossi M, Lown B. Use of quinidine in cardioversion. *Im J Cardiol.* 1967; 19: 234-8. [CrossrefMedlineGoogle Scholar128](#) Timmermans C, Rodriguez LM, Smeets JL, Wellens HJ. Immediate reinitiation of atrial fibrillation after internal atrial defibrillation. *J Cardiovascular electrophysiol.* 1998; 9: 122-8. [CrossrefMedlineGoogle Scholar129](#) Van Gelder IC, Tuinenburg AE, Schoonderwoerd BS, Tieleman RG, Crijs HJ. Pharmacological versus DC electric cardioversion of atrial flutter and fibrillation. *Im J Cardiol.* 1999; 84: 147R-51R. [CrossrefMedlineGoogle Scholar130](#) Van Gelder IC, Crijs HJ, van Gilst WH, Van Wijk LM, Hamer HP, Lie KI. Efficacy and safety of flecainid acetate in maintaining sinus rhythm after electrical cardioversion of chronic atrial fibrillation or atrial flutter. *Im J Cardiol.* 1989; 64: 1317-21. [CrossrefMedlineGoogle Scholar131](#) Van Gelder IC, Crijs HJ, van Gilst WH, De Langen CD, Van Wijk LM, Lie KI. Effects of sotalol on the threshold of atrial defibrillation. *Im J Cardiol.* 1989; 63: 112-4. [CrossrefMedlineGoogle Scholar132](#) Chun SH, Sager PT, Stevenson WG, Nademanee K, Middlekauff HR, Singh BN. Long-term efficacy of amiodarone to maintain normal sinus rhythm in patients with refractive atrial fibrillation or flutter. *Im J Cardiol.* 1995; 76: 47-50. [CrossrefMedlineGoogle Scholar133](#) Torp-Pedersen C, Moller M, Bloch-Thomsen PE, et al. Dophetilide in patients with congestive heart failure and left ventricular dysfunction. Danish investigations into arrhythmia and mortality in the Dofetilide study group. *N Engl J Med.* 1999; 341: 857-65. [CrossrefMedlineGoogle Scholar134](#) Kuhlkamp V, Schirdewan A, Stangl K, Homberg M, Area M, Beck OA. Use of CR/XL metoprolol to maintain sinus rhythm after conversion from persistent atrial fibrillation: a randomized, double-blind placebo-controlled study. *J Am Coll Cardiol.* 2000; 36: 139-46. [CrossrefMedlineGoogle Scholar135](#) Steeds RP, Birchall AS, Smith M, Channer KS. Open, randomized, crossover comparison of sotalol and atenolol in the treatment of symptomatic paroxysmal atrial fibrillation. *Heart.* 1999; 82: 170-5. [CrossrefMedlineGoogle Scholar136](#) Julian DG, Prescott RJ, Jackson FS, Szekely P. Controlled study of sotalol for one year after myocardial infarction. *Lancet.* 1982; 1: 1142-7. [CrossrefMedlineGoogle Scholar137](#) Julian DG, Camm AJ, Frangin G, et al. Randomized study of the effect of amiodarone on mortality in patients with left ventricular dysfunction after a recent myocardial infarction: EMIAT. *European Heart Attack Amiodarone Trial Investigators [published errata appears in The Lancet 1997 April 19;349(9059):1180 and 1997 Jun 14;349(9067):1776]. Lancet.* 1997; 349: 667-74. [CrossrefMedlineGoogle Scholar138](#) Cairns JA, Connolly SJ, Roberts R, Ghent M. Randomized study of myocardial infarction outcome in patients with frequent or repeated ventricular premature depolarization: CAMIAT. Canadian Amiodarone Heart Attack Arrhythmia Trial Investigators [published by Erratum appears in *The Lancet* 1997 June 14,349(9067):1776]. *Lancet.* 1997; 349: 675-82. [CrossrefMedlineGoogle Scholar139](#) Hochman JS, Brooks MM, Morris. Prognostic significance of left ventricular aneurysm in the cardiac arrhythmia suppression (CAST) population. *Am Heart J.* 1994;127:824-32. [Google Scholar140](#) Jackman WM, Friday KJ, Anderson JL, Aliot EM, Clark M, Lazzara R. Long QT syndromes: critical review, new clinical observations and unifying hypothesis. *Prog Cardiovasc Dis.* 1988; 31: 115-72. [CrossrefMedlineGoogle Scholar141](#) Ben David J, Zipes DP, Ayers GM, Pride HP. Canine left ventricular hyperdistrophy predisposes ventricular tachycardia to phase 2 induction soon after depolarization after administration of BAY K 8644. *J Am Coll Cardiol.* 1992; 20: 1576-84. [CrossrefMedlineGoogle Scholar142](#) Prysstowsky EN. Treatment of atrial fibrillation: therapeutic options and clinical decisions. *Im J Cardiol.* 2000; 85: 3-11. [CrossrefMedlineGoogle Scholar143](#) Cox JL, Canavan TE, Schuessler RB, et al. Surgical treatment of atrial fibrillation. II. Intraoperative electrophysiological mapping and description of the electrophysiological basis of atrial flutter and atrial fibrillation. *J Thorac Cardiovasc Surg.* 1991; 101: 406-26. [CrossrefMedlineGoogle Scholar144](#) Cox JL, Boineau JP, Schuessler RB, Jaquiss RD, Lappas DG. Modification of the maze procedure for atrial flutter and atrial fibrillation. I. Justification and surgical results. *J Thorac Cardiovasc Surg.* 1995; 110: 473-84. [CrossrefMedlineGoogle Scholar145](#) Cox JL, Jaquiss RD, Schuessler RB, Boineau JP. Modification of the maze procedure for atrial flutter and atrial fibrillation. II. Surgical technique of maze procedure III. *J Thorac Cardiovasc Surg.* 1995; 110: 485-95. [CrossrefMedlineGoogle Scholar146](#) Cox JL, Schuessler RB, D'Agostino Jr. HJ, et al. Surgical treatment of atrial fibrillation. III. Development of final surgical intervention. *J Thorac Cardiovasc Surg.* 1991; 101: 569-83. [MedlineGoogle Scholar147](#) Hioki M, Ikeshta M, Y, et al. Successful combined surgery for mitral stenosis and atrial fibrillation. *Ann Thorac Surg.* 1993; 55: 776-8. [CrossrefMedlineGoogle Scholar148](#) Nitta T, Lee R, Schuessler RB, Boineau JP, Cox JL. Radial approach: a new concept of surgical treatment of atrial fibrillation I. Conception, anatomical and physiological foundations and development of the procedure. *Ann Thorac Surg.* 1999; 67: 27-35. [CrossrefMedlineGoogle Scholar149](#) Melo J, Adragao P, Neves J, et al. Surgery for atrial fibrillation using radiofrequency catheter ablation: assessment of results in one year. *Eur J Cardiothorac Surg.* 1999; 15: 851-4. [CrossrefMedlineGoogle Scholar150](#) Jais P, Shah DC, Takahashi A, Hocini M, Haissaguerre M, Clementy J. Long-term monitoring of right atrial radiofrequency catheter treatment paroxysmal atrial fibrillation. *Crossing Clin Electrophysiol.* 1998; 21: 2533-8. [CrossrefMedlineGoogle Scholar151](#) Calkins H, Hall J, Ellenbogen K, et al. New system of catheter ablation of atrial fibrillation. *Im J Cardiol.* 1999; 83: 227D-36D. [CrossrefMedlineGoogle Scholar152](#) Pappone C, Oreto G, Lamberti F, et al. Catheter ablation of paroxysmal atrial fibrillation using a 3D mapping system. *Circulation.* 1999; 100: 1203-8. [CrossrefMedlineGoogle Scholar153](#) Wellens HJ. Pulmonary veins ablation in atrial fibrillation: hype or hope? *Circulation.* 2000; 102: 2562-4. [CrossrefMedlineGoogle Scholar154](#) Levy S, Rodriguez LM, Camm J, et al. Number, duration and frequency of untreated atrial fibrillation episodes observed during the automatic implantable metrix (abstr) atrial defibrillator. *Pace.* 1998; 21: 811. [Google Scholar155](#) Deleted in print. [Google Scholar156](#) Rawles JM. What does controlled ventricular speed mean when fibrillation of the atrials? *Br Heart J.* 1990; 63: 157-61. [CrossrefMedlineGoogle Scholar157](#) Resnekov L, McDonald L. Electroversion of solitary atrial fibrillation and flutter including hemodynamic studies at rest and for exercise. *Br Heart J.* 1971; 33: 339-50. [CrossrefMedlineGoogle Scholar158](#) Stein KM, Borer JS, Hochreiter C, Devereux RB, Kligfield P. Ventricular response variability in atrial fibrillation and prognosis in chronic nonischemic mitral regurgitation. *Im J Cardiol.* 1994; 74: 906-11. [CrossrefMedlineGoogle Scholar159](#) Frey B, Heinz G, Binder T, et al. Daily variation of ventricular response to atrial fibrillation in patients with advanced heart failure. *Am Heart J.* 1995; 129: 58-65. [CrossrefMedlineGoogle Scholar160](#) Coumel P, Thomas O, Leenhardt A. Pharmacotherapy for the prevention of atrial fibrillation. *Im J Cardiol.* 1996; 77: 3A-9A. [MedlineGoogle Scholar161](#) Lemery R, Brugada P, Cherieux E, Wellens HJ. Reversibility of left ventricular dysfunction induced by tachycardia after catheter abitation with closed chest atrioventricular junction for unmanageable atrial fibrillation. *Im J Cardiol.* 1987; 60: 1406-8. [CrossrefMedlineGoogle Scholar162](#) Clark DM, Plumb JV, Epstein AE, Kay GN. Hemodynamic effects of irregular sequence of ventricular cycle length during atrial fibrillation. *J Coll.* 1997; 30: 1039-45. [CrossrefMedlineGoogle Scholar163](#) Wood MA, Brown-Mahoney C, Kay GN, Ellenbogen KA. Clinical results after ablation and pace therapy for atrial fibrillation: meta-analysis. *Circulation.* 2000; 101: 1138-44. [CrossrefMedlineGoogle Scholar164](#) Evans Jr. GT, Scheinman MM, Bardy G, et al. Predictors of hospital mortality after DC catheter ablation atrioventricular junction. Results of prospective, international, multicenter studies. *Circulation.* 1991; 84: 1924-37. [CrossrefMedlineGoogle Scholar165](#) Williamson BD, Man KC, Daoud E, Niebauer M, Strickberger SA, Morady F. Radiofrequency catheter modification of atrioventricular conduction to control ventricular frequency during atrial fibrillation [see comments] [published erratum appears in *N Engl J Med* 1995 Feb 16;332(7): 479]. *N Engl J Med.* 1994; 331: 910-7. [CrossrefMedlineGoogle Scholar166](#) Feld GK, Fieck RP, Fujimura O, Prothro DL, Bahnson TD, Ibarra M. Rapid ventricular response control by radiofrequency catheter modification of the atrioventricular node in patients with medically refractor atrial fibrillation. *Circulation.* 1994; 90: 2299-307. [CrossrefMedlineGoogle Scholar167](#) Hart RG, Pearce LA, Rothbart RN, McAnulty JH, Asinger RW, Halperin JL. Stroke with intermittent atrial fibrillation: incidence and predictors during aspirin treatment. Prevention of stroke in atrial fibrillation investigators. *J Am Coll Cardiol.* 2000; 35: 183-7. [CrossrefMedlineGoogle Scholar168](#) Adjusted dose of warfarin versus low intensity warfarin and fixed dose and aspirin in high-risk patients with atrial fibrillation: Prevention of stroke in intrial fibrillation III randomized clinical trial. *Lancet.* 1996;348:633-8. [Google Scholar169](#) EAFI Study Group (European Atrial Fibrillation Test). Secondary prevention in non-rheumatic atrial fibrillation after transient ischemic attack or minor stroke. *Lancet.* 1993; 342: 1255-62. [CrossrefMedlineGoogle Scholar170](#) Hart RG, Pearce LA, McBride R, Rothbart RM, Asinger RW. Factors associated with ischemic stroke during atrial fibrillation aspirin treatment. 2012 analysis in SPAF I-III clinical trials. Prevention of stroke in atrial fibrillation (SPAF) investigators. *Stroke.* 1999; 30: 1223-9. [CrossrefMedlineGoogle Scholar171](#) Moulton AW, Singer DE, Haas JS. Risk factors for stroke in patients with non-requisite atrial fibrillation: a case control study. *Am J Med.* 1991; 91: 156-61. [CrossrefMedlineGoogle Scholar172](#) Stroke Prevention in atrial fibrillation investigators. Risk factors for thromboembolism during aspirin treatment in patients with atrial fibrillation: Prevention of stroke in the atrial defibrillation study. *J Stroke Cerebrovasc Dis.* 1995; 5: 147-57. [CrossrefMedlineGoogle Scholar173](#) Boysen G, Nyboe J, Applebyard M, et al. Stroke, incidence and risk factors of stroke in Copenhagen, Denmark. *Stroke.* 1988; 19: 1345-53. [CrossrefMedlineGoogle Scholar174](#) Landefeld CS, Goldman L. Major bleeding in outpatient patients treated with warfarin: incidence and known at the beginning of outpatient treatment. *Am J Med.* 1989; 87: 144-52. [CrossrefMedlineGoogle Scholar175](#) Beyth RJ, Quinn L, Landefeld CS. Multi-word intervention to prevent serious bleeding complications in elderly patients taking warfarin. Randomized, controlled trial. *Ann Intern Med.* 2000; 133: 687-95. [CrossrefMedlineGoogle Scholar176](#) Hurley DM, Hunter AN, Hewett MJ, Stockigt JR. Atrial fibrillation and arterial embolism in hyperthyroidism. *Aust N Z J Med.* 1981; 11: 391-3. [CrossrefMedlineGoogle Scholar177](#) Yuen RW, Gutteridge DH, Thompson PL, Robinson JS. Embolism in thyric atrial fibrillation. *Honey J. Aust.* 1979; 1: 630-1. [MedlineGoogle Scholar178](#) Staffurth JS, Gibberd MC, Fui SN. Arterial embolism in thyroid toxicosis with atrial fibrillation. *Br Med J.* 1977; 2: 688-90. [CrossrefMedlineGoogle Scholar179](#) Bar-Sela S, Ehrenfeld M, Eliakim M. Arterial embolism in thyrotoxicosis with atrial fibrillation. *Arch Intern Med.* 1981; 141: 1912-5. [CrossrefMedlineGoogle Scholar180](#) Petersen P, Hansen JM. Stroke in thyrotoxicosis with atrial fibrillation. *Stroke.* 1988; 19: 15-8. [CrossrefMedlineGoogle Scholar181](#) Savage DD, Seides SF, Maron BJ, Myers DJ, Epstein SE. Prevalence of arrhythmias during 24-hour electrocardiographic monitoring and exercise testing in patients with obstructive and non-obstructive hypertrophic cardiomyopathy. *Circulation.* 1979; 59: 866-75. [CrossrefMedlineGoogle Scholar182](#) Robinson K, Frenneaux MP, Stockins B, Karatsakis G, Poloniec JD, McKenna WJ. Atrial fibrillation in hypertrophic cardiomyopathy: a longitudinal study. *J Am Coll Cardiol.* 1990; 15: 1279-85. [CrossrefMedlineGoogle Scholar183](#) Russell JW, Biller J, Hajduczyk ZD, Jones MP, Kerber RE, Adams Jr. HP. Ischemic cerebrovascular complications and risk factors in idiopathic hypertrophic subaortic stenosis. *Stroke.* 1991; 22: 1143-7. [CrossrefMedlineGoogle Scholar184](#) Shigematsu Y, Hamada M, Mukai M, Matsuoka H, Sumimoto T, Hiwada K. Mechanism of atrial fibrillation and increased incidence of thromboembolism in patients with hypertrophic cardiomyopathy. *Jpn Circ J.* 1995; 59: 329-36. [CrossrefMedlineGoogle Scholar185](#) Higashikawa M, Nakamura Y, Yoshida M, Kinoshita M. The incidence of ischemic stroke in hypertrophic cardiomyopathy increases significantly when complicated by atrial fibrillation. *Jpn Circ J.* 1997; 61: 673-81. [CrossrefMedlineGoogle Scholar186](#) Stroke Prevention in atrial fibrillation study III. Patients with non-muscular atrial fibrillation at low risk of stroke during aspirin treatment: Spaf III Written Commission for the Prevention of Stroke in Atrial Fibrillation Investigators. *Yama.* 1998; 279: 1273-7. [CrossrefMedlineGoogle Scholar187](#) Pearson, Labovitz AJ, Tatini S, Gomez CR. Superiority of transesophageal echocardiography in the detection of cardiac source of embolism in patients with cerebral ischemia uncertain etiology. *J Am Coll Cardiol.* 1991; 17: 66-72. [CrossrefMedlineGoogle Scholar188](#) Agmon Y, Khandheria BK, Gentile F, Seward JB. Echocardiographic assessment atrial attachment. *J Am Coll Cardiol.* 1999; 34: 1867-77. [CrossrefMedlineGoogle Scholar189](#) Prevention of stroke in atrial fibrillation investigators committee for echocardiography. Transesophageal echocardiographic correlation of thromboembolism in high-risk patients with non-muscular atrial fibrillation. *Ann Intern Med.* 1998; 128: 639-47. [CrossrefMedlineGoogle Scholar190](#) Fatkin D, Kuchar DL, Thorburn CW, Fenley MP. Transesophageal echocardiography before and during direct current cardioversion atrial fibrillation: evidence for atrial stun as a mechanism of thromboembolic complications. *J Am Coll Cardiol.* 1994; 23: 307-16. [CrossrefMedlineGoogle Scholar191](#) Black WJ, Fatkin D, Sagar KB, et al. Elimination of atrial thrombus transesophageal echocardiography does not exclude embolism after cardioversion of atrial fibrillation. Multicenter study. *Circulation.* 1994; 89: 2509-13. [CrossrefMedlineGoogle Scholar192](#) Klein EA. Evaluation of cardioversion using transesophageal echocardiography (TEE) multicenter study (ACTUTE I): Clinical results after eight weeks. *J Am Coll Cardiol.* 2000; 36: 324. [Google Scholar193](#) Laupacis A, Albers G, Dalen J, Dunn MI, Jacobson AK, Singer DE. Antithrombotic therapy in atrial fibrillation. *Chest.* 1998; 114: 579S-89S. [CrossrefMedlineGoogle Scholar194](#) Hohnloser SH, Kuck KH, Lillenthall J. Rhythm or speed control in atrial fibrillation-Pharmacological intervention in atrial fibrillation (PIAF): randomized study. *Lancet.* 2000; 356: 1789-94. [CrossrefMedlineGoogle Scholar195](#) Pearce LA, Hart RG, Halperin JL. Evaluation of three stratification risk schemes for stroke in patients with non-muscular atrial fibrillation. *Am J Med.* 2000; 109: 45-51. [CrossrefMedlineGoogle Scholar196](#) Biblo LA, Yuan Z, Quan JK, Mackall JA, Rimm AA. Risk of stroke in patients with attic flutter. *Im J Cardiol.* 2001; 87: 346-9. [CrossrefMedlineGoogle Scholar197](#) Petersen P, Boysen G, Godtfredsen J, Andersen ED, Andersen B. Placebo-controlled, randomized studies of warfarin and aspirin to prevent thromboembolic complications in chronic atrial fibrillation. Copenhagen study AFASAK. *Lancet.* 1989; 1: 175-9. [CrossrefMedlineGoogle Scholar198](#) Ezekowitz MD, Bridgers SL, James KE, et al. Warfarin in the prevention of stroke associated with non-reticular atrial fibrillation. Veterans Matters stroke prevention in nonrheumatic atrial fibrillation investigators [published erratum appears in *N Engl J Med* 1993 Jan 14;328(2): 148]. *N Engl J Med.* 1992; 327: 1406-12. [CrossrefMedlineGoogle Scholar199](#) Boston Space Anticoagulation Trial for Atrial Fibrillation Investigators. Effect of low dose of warfarin on stroke risk in patients with non-reticular atrial fibrillation. *N Engl J Med.* 1990; 323: 1505-11. [CrossrefMedlineGoogle Scholar200](#) Hart RG, Benavente O, McBride R, Pearce LA. Antithrombotic therapy to prevent stroke in patients with atrial fibrillation: meta-analysis. *Ann Intern Med.* 1999; 131: 492-501. [CrossrefMedlineGoogle Scholar201](#) Atrial Stroke Prevention Investigators. Bleeding during antithrombotic treatment in patients with atrial fibrillation. *Arch Intern Med.* 1996; 156: 409-16. [CrossrefMedlineGoogle Scholar202](#) Gorter JW. Severe bleeding during anticoagulation after cerebral ischaemic: patterns and risk factors. Prevention of stroke in reversible ischemia Trial (SPIRIT). *European Atrial Fibrillation Study (EAFI). Neurology.* 1999; 53: 1319-27. [CrossrefMedlineGoogle Scholar203](#) Hylek EM, Singer DE. Risk factors for intracranial bleeding in outpatient patients taking warfarin. *Ann Intern Med.* 1994; 120: 897-902. [CrossrefMedlineGoogle Scholar204](#) Fihn SD, Callahan CM, Martin DC, McDonnell MB, Henikoff JG, White RH. Risk and severity of bleeding complications in elderly patients treated with warfarin. National consortium of anticoagulant clinics. *Ann Intern Med.* 1996; 124: 970-9. [CrossrefMedlineGoogle Scholar205](#) Feinberg WM, Blackshear JL, Laupacis A, Kronmal R, Hart RG. Prevalence, age distribution and sex of patients with atrial fibrillation. Analysis and consequences. *Arch Intern Med.* 1995; 155: 469-73. [CrossrefMedlineGoogle Scholar206](#) Sudlow M, Thomson R, Thwaites B, Rodgers H, Kenny RA. Prevalence of atrial fibrillation and eligibility for anticoagulants in the community. *Lancet.* 1998; 352: 1167-71. [CrossrefMedlineGoogle Scholar207](#) Hylek EM, Skates SJ, Sheehan MA, Singer DE. Analysis of the lowest effective intensity of prophylactic anticoagulation in patients with non-requisite atrial fibrillation. *N Engl J Med.* 1996; 335: 540-6. [CrossrefMedlineGoogle Scholar208](#) European Atrial Fibrillation Study Group. Optimal oral anticoagulant therapy in patients with non-reticular atrial fibrillation and recent brain ischaemic. *N Engl J Med.* 1995; 333: 5-10. [CrossrefMedlineGoogle Scholar209](#) Hart RG. Intensity of anticoagulation to prevent stroke in patients with atrial fibrillation [letter; comment]. *Ann Intern Med.* 1998; 128: 408. [CrossrefMedlineGoogle Scholar210](#) Hirsh J, Warkentin TE, Shaughnessy SG, et al. Heparin and heparin with low molecular weight: mechanisms of action, pharmacokinetics, administration, monitoring, efficacy and safety. *Chest.* 2001; 119: 645-94s. [CrossrefMedlineGoogle Scholar211](#) Warkentin TE, Levine MN, Hirsh J, et al. Heparin-induced thrombocytopenia in patients treated with low molecular weight heparin or non-fractional heparin. *N Engl J Med.* 1995; 332: 1330-5. [CrossrefMedlineGoogle Scholar212](#) Murray RD, Deitcher SR, Shah A, et al. The potential clinical efficacy and cost benefits of transesophageal echocardiography-driven low-molecular weight heparin (enoxaparin) approach to antithrombotic therapy in patients undergoing immediate cardioversion from atrial fibrillation. *J Am Soc Echocardiogr.* 2001; 14: 200-8. [CrossrefMedlineGoogle Scholar213](#) Atrial Fibrillation Investigators. Effectiveness of aspirin in patients with atrial fibrillation. Analysis of pooled data from 3 randomized trials. *Arch Intern Med.* 1997; 157: 1237-40. [CrossrefMedlineGoogle Scholar214](#) Munger TM, Packer Hammill SC, et al. Population History Study of Wolff-Parkinson-White Syndrome in Olmsted County, Minnesota, 1953-1989. *Circulation.* 1993; 87: 866-73. [CrossrefMedlineGoogle Scholar215](#) Naccarelli GV, Dell'Orfano ZJ, Wolbrette LD, Patel HM, Luck JC. Cost-effective management of acute atrial fibrillation: the role of speed control, spontaneous conversion, medical and DC cardioversion, transesophageal echocardiography and antiembolic therapy. *Im J Cardiol.* 2000; 85: 36D-45D. [CrossrefMedlineGoogle Scholar216](#) Antonielli E, Pizzuti A, Bassignana A, et al. Transesophageal echocardiographic evidence of a more pronounced left atrial stunning after chemical (propafenone) rather than electrical attempts at cardioversion from atrial fibrillation. *Im J Cardiol.* 1999; 84: 1092-10. [CrossrefMedlineGoogle Scholar217](#) Falcone RA, Morady F, Armstrong WF. Transesophageal echocardiographic evaluation of the function of the addition of the left atrial and spontaneous formation of contrast after chemical or electric cardioversion of atrial fibrillation. *Im J Cardiol.* 1996; 78: 435-9. [CrossrefMedlineGoogle Scholar218](#) Bellotti P, Spirito P, Lupi G, Vecchio C. Post-exam addition function evaluated transesophageal echocardiography before and the day after elective cardioversion for nonvalvular atrial fibrillation. *Im J Cardiol.* 1998; 81: 1199-202. [CrossrefMedlineGoogle Scholar219](#) Hajraj K, Mobarek S, Abi-Samra F, et al. Mechanical dysfunction of the left atrium and left atrium after cardioversion of atrial fibrillation and its relationship to the total electrical energy used for cardioversion. *Im J Cardiol.* 1998; 81: 1125-9. [CrossrefMedlineGoogle Scholar220](#) Sparks PB, Jayaprakash S, Vohra JK, et al. Left attic stunning after radiofrequency catheter ablation of chronic attic flutter. *J Am Coll Cardiol.* 1998; 32: 468-75. [CrossrefMedlineGoogle Scholar221](#) Mitsuch R, Garbe M, Schmucker G, Schwabe K, Stierle U, Sheikhzadeh A. Relationship of left atrial pendant function duration and reversibility of nonvalvular atrial fibrillation. *Im J Cardiol.* 1995; 75: 944-7. [CrossrefMedlineGoogle Scholar222](#) Manning WJ, Silverman DI, Katz SE, et al. Time dependence on the return of mechanical function of the atrials on the method of cardioversion of atrial fibrillation to sinus rhythm. *Im J Cardiol.* 1995; 75: 624-6. [CrossrefMedlineGoogle Scholar223](#) Grimm RA, Leung DY, Black WJ, Stewart WJ, Thomas JD, Klein AL. Left attic pendant stunning after spontaneous conversion of atrial fibrillation demonstrated transesophageal Doppler echocardiography. *Am Heart J.* 1995; 130: 174-6. [CrossrefMedlineGoogle Scholar224](#) Berger M, Schweitzer P. Timing of thromboembolic events after electric cardioversion of atrial fibrillation or flutter: retrospective analysis. *Im J Cardiol.* 1998;82:1545-7. [A8. Google Scholar225](#) Sedgwick ML, Lip G, Rae AP, Cobbe SM. Chemical cardioversion of atrial fibrillation with intravenous dofetilide. *Int J Cardiol.* 1995; 49: 159-66. [CrossrefMedlineGoogle Scholar226](#) Singh S, Zoble RG, Yellen L, et al. Efficacy and safety of oral dofetilide in conversion to sinus rhythm and maintenance of the hosn in patients with chronic atrial fibrillation or atrial flutter: symptomatic atrial fibrillation investigative research into dofetilide (SAFIRE-D) study. *Circulation.* 2000; 102: 2385-90. [CrossrefMedlineGoogle Scholar227](#) Lindeboom JE, Kingma JH, Crijs HJ, Dunselman PH. Efficacy and safety of intravenous dofetilide for the rapid cessation of atrial fibrillation and atrial flutter. *Im J Cardiol.* 2000; 85: 1031-3. [CrossrefMedlineGoogle Scholar228](#) Falk RH, Pollak A, Singh SN, Friedrich T. Intravenous dofetilide, class III antiarrhythmic agent, to end permanent atrial fibrillation or flutter. Intravenous dofetilide investigators. *J Am Coll Cardiol.* 1997; 29: 385-90. [CrossrefMedlineGoogle Scholar229](#) Norgaard BL, Wachtell K, Christensen PD, et al. Efficacy and safety of intravenously administered dofetilide in acute cessation of atrial and flutter fibrillation: multicenter, randomized, double-blind, placebo-controlled study. Danish Dofetilide in the atrial fibrillation group and the Flutter group. *Am Heart J.* 1999; 137: 1062-9. [CrossrefMedlineGoogle Scholar230](#) Baldi N, Russo VA, Lenti V, et al. The relationship between plasma levels and the effectiveness of flecainid and propafenone to treat atrial fibrillation of recent onset. *New trends in arrhythmia.* 1993; 9: 899-906. [Google Scholar231](#) Donovan KD, Dobb GJ, Coombs LJ, et al. Return of recent atrial fibrillation to sinus rhythm by intravenous sotalol. *Im J Cardiol.* 1991; 67: 137-41. [CrossrefMedlineGoogle Scholar232](#) Barranco F, Sanchez M, Rodriguez J, Guerrero M. Efficacy of flecainide in patients with supraventricular arrhythmias and respiratory insufficiency. *Intensive Care Med.* 1994; 20: 42-4. [CrossrefMedlineGoogle Scholar233](#) Botto GL, Bonini W, Bravoni T, et al. Regular ventricular rhythms before the conversion of the recent onset of atrial fibrillation into a sinus rhythm. *Crossing Clin Electrophysiol.* 1994; 17: 2114-7. [CrossrefMedlineGoogle Scholar234](#) Donovan KD, Power BM, Hockings BE, Dobb GJ, Lee KY. Intravenous flecainid versus amiodarone for recent atrial fibrillation. *Im J Cardiol.* 1995; 75: 693-7. [CrossrefMedlineGoogle Scholar235](#) Botto GL, Capucci A, Bonini W, et al. Conversion of the recent onset of atrial fibrillation to sinus rhythm using a single oral dose of propafenone: a comparison of two regimens. *Int J Cardiol.* 1997; 58: 55-61. [CrossrefMedlineGoogle Scholar236](#) Guo GB, Ellenbogen KA, Wood MA, Stambler BS. Conversion of atrial flutter with ibutilide is associated with increased variability in the length of the atrial cycle. *J Am Coll Cardiol.* 1996; 27: 1083-9. [CrossrefMedlineGoogle Scholar237](#) Stambler BS, Wood MA, Ellenbogen KA. Antiarrhythmic effects of intravenous ibutilide compared to prokainamide during human flutter and atrial fibrillation: electrophysiological determinants of increased conversion efficiency. *Circulation.* 1997; 96: 4298-306. [CrossrefMedlineGoogle Scholar238](#) Volgman Carberry PA, Stambler B, et al. Efficacy and safety of intravenous ibutilide conversion compared to intravenous prokaemid in patients with atrial flutter or fibrillation. *J Am Coll Cardiol.* 1998; 31: 1414-9. [CrossrefMedlineGoogle Scholar239](#) Vos MA, Goltysn SR, Stangl K, et al. Superiority of ibutilide (new Class III agent) over DL-sotalol in atrial flutter conversion and atrial fibrillation. Comparison group ibutilide/Sotalol. *Heart.* 1998; 79: 568-75. [CrossrefMedlineGoogle Scholar240](#) Stambler BS, Wood MA, Ellenbogen KA, Perry KT, Wakefield LK, VanderLugt JT. Efficacy and safety of repeated intravenous doses of ibutilide for rapid conversion of atrial flutter or fibrillation. Ibutilid repeated dose study tests. *Circulation.* 1996; 94: 1613-21. [CrossrefMedlineGoogle Scholar241](#) Ellenbogen KA, Stambler BS, Wood MA, et al. Efficacy of intravenous ibutilide for rapid cessation of atrial fibrillation and atrial flutter: dose response study [published erratum appears in *J Am Coll Cardiol* 1996 Oct;28(4):1082]. *J Am Coll Cardiol.* 1996; 28: 130-6. [CrossrefMedlineGoogle Scholar242](#) Di Benedetto S. Quinidin versus propafenone for conversion of atrial fibrillation to sinus rhythm. *Im J Cardiol.* 1997; 80: 518-9. [CrossrefMedlineGoogle Scholar243](#) Vita JA, Friedman P, Cantillon C, Antman EM. The effectiveness of intravenous propafenone for the acute treatment of atrial fibrillation. *Im J Cardiol.* 1989; 63: 1275-8. [CrossrefMedlineGoogle Scholar244](#) Barroffio R, Tisi G, Guzzini F, Milvio E, Annoni P. Randomized study comparing digoxin and propafenone in the treatment of recent atrial fibrillation. *Clin Drug Invest.* 1995; 9: 277-83. [CrossrefGoogle Scholar245](#) Boriani G, Capucci A, Lenzi T, Sanguinetti M, Magnani B. Propafenone for conversion of recent-onset atrial fibrillation. Controlled comparison between oral loading dose and intravenous administration. *Chest.* 1995; 108: 355-8. [CrossrefMedlineGoogle Scholar246](#) Boriani G, Biffi M, Capucci A, et al. Oral propafenone convert the recent onset of atrial fibrillation in patients with and without underlying heart disease. Randomised, controlled study [see comments]. *Ann Intern Med.* 1997; 126: 621-5. [CrossrefMedlineGoogle Scholar247](#) Fresco C, Proclmer A, Pavan A, et al. Intravenous propafenone in paroxysmal atrial fibrillation: randomized, placebo-controlled, double-blind multicenter clinical trial. Paroxysmal atrial fibrillation Italian study (PAFIT)-2 Investigators. *Clin Cardiol.* 1996; 19: 409-12. [CrossrefMedlineGoogle Scholar248](#) Stroobandt R, Stiebs B, Hoebrechts R. Propafenone for conversion and prophylaxis of atrial fibrillation. Propafenone atrial fibrillation trial investigators. *Im J Cardiol.* 1997; 79: 418-23. [CrossrefMedlineGoogle Scholar249](#) Bellandi F, Cantini F, Pedone T, Patchetti R, Bamoshmooosh M, Dabizzi RP. Efficacy of intravenous propafenone for conversion of recent atrial fibrillation: a placebo-controlled study. *Clin Cardiol.* 1995; 18: 631-4. [CrossrefMedlineGoogle Scholar250](#) Bianconi L, Mennuni M, Lukic V, Castro A, Chieffi M, Santini M. Effects of oral propafenone administration before electrical cardioversion chronic atrial fibrillation: a placebo-controlled study. *J Am Coll Cardiol.* 1996; 28: 700-6. [CrossrefMedlineGoogle Scholar251](#) Bertini G, Conti A, Fradella G, et al. Propafenone versus amio aaron in field treatment of primary attic tachydsrhmias. *J Emerg Med.* 1990; 8: 15-20. [CrossrefMedlineGoogle Scholar252](#) Weiner P, Ganam R, Zidan F, Rabner M. Clinical progression of recent onset of atrial fibrillation treated with oral propafenone. *Chest.* 1994; 105: 1013-6. [CrossrefMedlineGoogle Scholar253](#) Peuhkunnen K, Niemela M, Ylitalo A, Linnaluoto M, Lijla M, Juvenen J. Efficacy of amiodarone as the only oral dose for the recent onset of atrial fibrillation. *Im J Cardiol.* 2000; 85: 462-5. [CrossrefMedlineGoogle Scholar254](#) Night M, Stajer D, Horvat M. Intravenous amiodaron versus verapamil for acute conversion of paroxysmal atrial fibrillation to sinus rhythm. *Im J Cardiol.* 1990; 65: 679-80. [CrossrefMedlineGoogle Scholar255](#) Vardas PE, Kochiadakis GE, Igoumenidis NE, Tsatsakis AM, Simantirakis EN, Chlouverakis GI. Amiotarone as the first-line drug for restoring sinus rhythm in patients with atrial fibrillation: a randomized, controlled trial. *Chest.* 2000; 117: 1538-45. [CrossrefMedlineGoogle Scholar256](#) Keran NZ, Fattel K, Naimi M. Efficacy of intravenous amiodarone